| o .
b, i . O o
TN M e Mo gl

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD, == ~p [ VE D
CILFRK'S OFFICE

REPLACEMENT FACILITY
DISCHARGE TO THE MISSISSIPPI
RIVER

) MAR 19 1999

PROPOSED ADJUSTED STANDARD )
NOIS

APPLICABLE TO ILLINOIS- ) STATE %‘j}:};ﬂ | Board
AMERICAN WATER COMPANY’S ) AS 9. b Pollution
ALTON PUBLIC WATER SUPPLY ; (Adjusted Standard)

)

)

NOTICE OF FILING
To: Attached Service List
PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of the Pollution
Control Board the Petition for Adjusted Standard of Illinois-American Water Company and

Appearances of Nancy J. Rich and James E. Mitchell, copies of which are herewith served
upon you. .

Nanmg/é,/”

March 19, 1999
[...]
prohibition on the discharge of nuisance materials to any waters, which required the equivalent of primary treatment for
all discharges. Opinion of the Board, PCB R 70-8 ef al., Jan. 6, 1972, at 5. In support of the prohibition of Offensive
Discharges, the Board stated that "[a] nuisance anywhere is unacceptable.” [Id.

Specifically, the Offensive Discharge effluent standard, now codified at Section 304.106, provides that:

No effluent shall contain settleable solids, floating debris, visible oil, grease, scum
or sludge solids. Color, odor and turbidity must be reduced to below obvious
levels.

35 1IL. Adm. Code 304.106.

In the same 1972 rulemaking, the Board adopted an analogous water quality standard for "Offensive Conditions,” which
similarly restricted nuisance conditions, and which is now codified at Section 302.203:

Waters of the State shall be free from sludge or bottom deposits, floating debris,
visible oil, odor, plant or algal growth, color or turbidity of other than natural
origin.

35 Ill. Adm. Code 302.203.

In 1990, the Board amended the Offensive Conditions water quality standard. See Opinion and Order of the
Board, PCB R88-21(A), Jan. 25, 1990. The Board determined that the water quality standard of Section 302.203 is
equivalent to ("no more restrictive than”) the effluent standard of Section 304.106. Id. at 12. The proposed discharge
will not create a "nuisance” as understood by the Board when it adopted the Offensive Conditions and Offensive
Discharge rule. The Water Company’s Particle Depaosition Study shows that the proposed discharge will not result in
an Offensive Condition as defined in Section 302.203. SSIS at 5-22 to 5-23; Appendix F.

9



Relationship of the Regulation of General
Applicability to Federal Environmental Requirements

13.  Section 106.705(b} of the Procedural Rules provides that the petition must
state whether the regulation of general applicability was promulgated to implement, in
whole or in part, the requirements of certain federal environmental laws or programs
under such laws. The effluent standards were reviewed in 1975 and 1976 by the [llinois
Effluent Standards Advisory Group {("IESAG"), which was formed at the request of the
Director of the State of Illinois Institute for Environmental Quality, which was
subsequently renamed the [llinois Department of Energy and Natural Resources. IESAG
has concisely explained the ways in which the Illinois effluent standards differ from the
subsequently enacted federal effluent discharge control legislation:

[The federal] ... law required ... that the U.S. Environmental Protection
Agency promulgate by industrial category (and subcategory if necessary)
effluent limitations guidelines for existing sources and standards of
performance for new sources. Thus, PL 92-500 [the federal law] differs

from llinois law, in requiring industrial category-specific guidelines
whereas the Illinois standards apply equally to all dischargers.

Evaluation of Effluent Regulations of the State of lilinois ("IESAG Evaluation™), Illinois
Institute for Environmental Quality, Document No. 76/21, (1976}, Attachment H hereto,
at pp. 4-5

14.  The United States Environmental Protection Agency ("U.S. EPA") has

never enacted effluent standards for public water supply treatment facilities. See, e.g.,

Opinion and Order of the Board, PCB R85-11, February 2, 1989, attachment I hereto,

atp. 10. As a result, the Illinois effluent limitations and subsequent amendments thereto,

including the standards for iron and TSS for which the Water Company seeks an adjusted

standard, were not promulgated to implement, either in whole or in part, the

10



requirements of the federal Clean Water Act, the NPDES program, or any other federal
environmental laws or programs. Similarly, U.S. EPA has never enacted federal
pretreatment regulations for public water supply treatment facilities which discharge to
publicly owned treatment works. The Illinois legislature implicitly recognized the lack
of categorical pretreatment standards by enacting Section 28.3 of the Act.

Level of Justification Required for an Adjusted Standard

15. Section 106.705(c) of the Procedural Rules provides that the petition must
state the level of justification as well as other information or requirements necessary for
an adjusted standard as specified by the regulation of general applicability, or a statement
that the regulation of general applicability does not specify a level of justification or other
requirements.

16.  The regulation of general applicability -- that is, the Board’s effluent
regulations, including Sections 304.124 and 304.106, and water quality criteria of Section
302.203 -- does not specify a level of justification or other requirement for an adjusted
standard.

17.  The level of justification required for the adjusted standard sought by the
Water Company is, however, specified at Section 28.1(c) of the Act:

1. factors relating to [the Water Company] are substantially and significantly

different from the factors relied upon by the Board in adopting the general

regulation applicable to [all industrial dischargers];?

2. the existence of those factors justifies an adjusted standard;

5

As noted in paragraph 7 above, Section 28.3(c) of the Act lists a number of the unique factors that are relevant
to determining adjusted standard relief for public water supply facilities. As discussed below, the Water Company

addressed all of these tactors in detail in the S§SIS,

11



3. the requested standard will not result in environmental or health effects
substantially and significantly more adverse than the effects considered by
the Board in adopting the rule of general applicability; and

4. the adjusted standard is consistent with any applicable federal law.

415 1ll. Comp. Stat. 5/28.1(c).

Nature of the Activity for Which the Proposed Adjusted Standard is Sought

18. Section 106.705(d) of the Procedural Rules provides that the petition must
describe the nature of the petitioner’s activity which is the subject of the proposed
adjusted standard. The operations of the replacement facility will be very similar to the
existing facility and, except for being moved up to the bluff to reduce future flooding,
will be in the same general location. As a result, operational information regarding the
existing facility will also be relevant to the operations of the replacement facility. The
SSIS provides a detailed description of both current and anticipated future operations as
a prerequisite for the SSIS’ analysis of their site specific impacts. Much of the
information in the following sections is also addressed in the SSIS, and the following
sections will provide citations to the SSIS for reference and completeness.

19.  The Water Company’s existing public water supply water treatment facility
is located along the River at approximately River Mile 204 in Alton, Illinois. The River
is the sole public water supply source for the community. There are approximately 265
miles of water main in the distribution system and the system serves a population of
approximately 76,430 people and 17,480 households/businesses.

20.  The existing facility has been supplying water to the City of Alton and

nearby residents -- and discharging to the River in the same general location -- since the

12



1890s.% The original Main Service facility was expanded in the 1930s to 13.3 MGD.
An additional 5 MGD High Service facility was constructed in 1981, at the same site.
The Main Service facility consists of two mixing tanks, one circular clarifier, two
rectangular sedimentation basins, sand filters, 650,000 gallons of filtered water storage
and raw and filtered water pumping stations. The High Service facility consists of one
mixing tank, two clarifiers, four filters, raw, transfer, and filtered water pump stations,
and one million gallons of filtered water storage. The two facilities share a common side
channel intake structure at the River. At the existing facility, water is taken from the
River through a side channel tntake into two wet wells in the facility Gate House. Two
travelling screens are located at these wet wells to strain out debris. The screens are
regularly cleaned with finished water, and the expelled materials and screen wash water
are returned directly to the River. Three pumping units transmit raw water to the two
flocculation tanks in the Main Service facility. Three pumping units convey raw water
to the mixing tank in the High Service facility.

21, At the Main Service facility, open rectangular sieel channels convey raw
water from the mixing tanks to the circular clarifier where sand and heavy sediment are
removed. From-the clarifier, the water is split into approximately equal proportions.
The clarified water enters the lower chamber of each of the two parallel rectangular
sedimentation basins. From the lower chamber, the water rises to the upper chamber.

From the sedimentation basins the treated water enters the former recarbonation tank

L In the event that adjusted standard relief is granted in this proceeding, the Water Company plans to continue

te use the same general area of the River for the replacement facility discharge.

13



where additional treatment chemicals are added. From the recarbonation tank, the
treated water flows to nine sand filters.

22. At the High Service facility, flocculation occurs in the mixing tank in
which one side wall mixer is mounted. From the mixing tank, water flows by gravity
to two Claricone sludge blanket type clarifiers. From the clarifiers, water flows by
gravity to fours/and/anthracite filters. Treatment to aid in sedimentation begins as water
leaves the intake, where the primary coagulant, Clar*lon®, is added to coagulate the
sediment in the water. Powdered activated carbon may be added at the intake in order
to control odor and taste. Lime or caustic may be added at this point as well when
alkalinity is low. Based on historical records, alkalinity is low during high flows or high
turbidities. In the mixing tanks, the retention time and gentle mixing promote
coagulation. The coagulated sediment will then settle in the clarifier and sedimentation
basins in the Main Service facility or in the Claricone clarifiers at the High Service
facility. Disinfection is provided by chlorine addition immediately after flocculation and
again after clarification in the sedimentation basins. Ammonia is added before
clarification to promote chloramine formation. SSIS at 3-1 and 3-2.

Current Effluent Discharges

23.  As discussed in detail in paragraph 6, the existing facility discharges its
effluent directly to the River pursuant to the site specific rule codified at 35 I1l. Adm.
Code 304.206. Effluent discharges from the existing facility’s treatment system are
operational and maintenance discharges. Operational discharges are those flows that

occur regularly, on a daily or weekly basis, during periods when the facility is treating

14



raw water. Maintenance discharges occur during the cleaning of accumulated solids in
the clarifier, sedimentation basins, and mixing tanks. Residuals from the existing Alton
facility are stored in a dedicated wet well at the Gate House. They can be discharged
by gravity or can be discharged by using a dedicated transfer pump during high river
levels. All facility residuals are discharged from this location. SSIS at 3-2.

24,  The two Main Service operational discharges consist of intermittent
clarifier blowdown and filter backwash. Id. Approximately 30,000 gallons per day
("gpd") of blowdown are discharged two days a week from the clarifier; however, the
frequency and duration of blowdowns are variable, because they are dictated by raw
water turbidity. In addition, approximately 630,000 gpd of backwash are discharged
from nine sand filters used at the Main Service facility. The sand filters used at the
Main Service facility are backwashed daily for approximately 15 minutes. Each filter
runs approximately 24 to 30 hours between backwashings. /d.

25.  Maintenance discharges from the Main Service facility arise from cleaning,
three times per year, accumulated solids from the clarifier, sedimentation basins, and
mixing tanks. SSIS at 3-3. The two sedimentation basins do not include sludge removal
equipment, so the basins are dewatered prior to manual sludge removal. Approximately
72,000 gpd of carrier water with residuals are discharged during the five day long
maintenance activity (i.e., total annual discharge is 1,080,000 gallons). /fd.

26.  The High Service operational discharges include Claricone clarifier
blowdown, filter backwash and cleaning of the Claricone clarifier. Operators release

clarifier residuals based on the condition and thickness of the sludge blanket.

15



Approximately 12,000 gpd of carrier water with residuals are discharged from the
clarifier. Two of the four sand/anthracite filters at the High Service facility are
backwashed daily for approximately 15 minutes. Each filter runs approximately 48 hours
between backwashings. Approximately 210,000 gpd of backwash are discharged from
the filters. Finally, the Claricone clarifiers are cleaned once a year. Approximately
24,000 gpd of cleaning restduals are discharged during two days of maintenance activity.
SSIS at 3-3.

Existing Facility History and Replacement Facility

27.  The existing facility is located within a physically restricted parcel of level
land approximately twenty feet above the normal River summer level. The facility is
bounded directly to the northeast by the Norfolk Southern Railroad and Illinois Route 100
and bounded to the southwest by the River. Across the railroad and highway corridor,
the land slopes steeply up to the bluffs overlooking the River. Due to its proximity to
the River, the existing facility is subject to occasional flooding. In August 1993, the
entire site was flooded and both the Main Service and High Service facilities were out
of service for four days. Consumers in the Alton service area were required to boil tap
water over a ten day period. Limited service was provided initially by the High Service
facility. Full service was reinstated soon thereafter. Sandbagging to protect the facility
from flooding was required in 1973, 1986, 1993, 1994 and 1995. SSIS at 3-3.

28.  In order to avoid future flooding and to replace the aged existing facility,
the replacement facility will be constructed approximately sixty (60) feet higher than the

existing facility on property located directly across Illinois Route 100 in Alton, Illinois.

16



The Water Company evaluated nine sites for replacing the water supply facility before
choosing this alternative. The site was selected because of its industrial zoning,
proximity to the existing facility and infrastructure, favorable site topography for
construction, size, and proximity to the existing raw water intake location. SSIS at 3-4.

Replacement Facility Design, Capacity, Flows and Discharges

29.  The replacement facility is designed to treat sufficient raw water to make
available, on average, 10.5 MGDY of potable water for the Alton area. The hydraulic
design capacity of the replacement facility is 16 MGD. Based on an internal facility
demand (i.e., not going into the Water Company’s distribution system) of 1 MGD (for
Superpulsator® blowdowns, filter backwash, efc.), at a peak potable water demand of 15
MGD, the actual distribution capacity is 15 MGD. The estimated average proportional
internal facility demand is 0.7 MGD for the average potable water flow of 10.5 MGD.
The combined flow, 10.5 + 0.7 = 11.2 MGD, was therefore used for purposes of
evaluating potential discharge impacts in Section 5.0 of the SSIS, discussed below.

30.  The replacement facility will consist of a new raw water intake and
pumping station, clarification and filtration units, filtered water storage, and chemical
feed facilities. Clarification of raw water at the replacement facility will be provided by